MATERIALS AND RESEARCH

DELAWARE DEPARTMENT OF TRANSPORTATION DOVER, DELAWARE (302) 760-2400

Brick Test Form

Test No.							
Sample of:							
Sample by:							
Sample taken from:							
Quantity represented:							
Location of Supply:							
Furnished by:							
Tested for use on:							
Examined for:							
	#1	#2	#3	#4	#5	AVG.	
Compression							
Lbs / Total Load							
Compression							
Lbs / Sq. Inch							
Absorption %							
Saturated Coeffic	ent						
		1	•			1	
ASTM C 139-65							
EMARKS:							
	conform v	vith the re	anireme	ents of th	ne snecif	fications	
	this sample has been						
Waterial represented b	uns sample has been				101 us	C.	
c:		Т	ested by				
••		1	colcu by				
	Assistant F	recast Su	pervisor				
		PCC Su	pervisor				
	,	Makani -1- I	7:				
	N	iateriais I	engineer				

LB-95 (Rev 5/2003) Doc # 55-08/04/07/35